


 



Table of Contents  

List of Appendices........................................................................................................................ iii 

Section 1: Introduction and Summary........................................................... 1 
1.1 Background ............................................................................................1 
1.2 Plant Operational Issues ........................................................................1 
1.3 Report Objective.....................................................................................2 
1.4 Report Summary ....................................................................................2 

[...]
every month. This is consistent with the original design documents. However, the Lopez WTP 
staff has had to implement additional enhanced flux maintenance cleanings (EFMC) for the MF 
system that are greater than anticipated by the original design.  

Initially, the MF membrane system required a two-part EFMC that was performed approximately 
every 24 to 48 hrs. The two part EFMC was a 30 minute feed side recirculation of high pH, 700 
ppm chlorine solution (made with hypochlorite), followed by a 30 minute feed side recirculation 
of low pH, 1 percent citric acid solution. Due to the fouling of the membranes, the daily acid 
EFMC was required to maintain the system performance. The additional cleaning using citric 
acid is costly and was also causing problems with the disposal of the neutralized citric acid 
waste. 

As of June 2008, the MF skid EFMC schedule has evolved to conducting a EFMC every 1.7 
million gallons of treated water. This is approximately every 24 to 48 hours per skid depending 
on plant flow rates. The chlorine EFMC is performed for six (6) events and then the acid EFMC 
is performed on the seventh event. It is our understanding that the original design concept had 
been to perform only a 1 part hypochlorite EFMC once per day and an acid EFMC perhaps 
once per week. The current (June 2008) cleaning operation is therefore, close to the original 
design. However, changes in source water quality or system flowrates could increase cleaning 
frequency again. 



 

Page 20 Lopez WTP Evaluation Report 
 0868001 

G:\PW-Group\Admin\Jobs\08\0868001_SLO_Lopez\09-Reports\Final LWTP Eval Rpt - Rev 2.doc 

4.2 Fouling from Natural Scale Precipitation 
The previous section described the natural tendency of the Lopez WTP source water to 
precipitate calcium carbonate scale. This scaling is likely contributing to inorganic fouling of the 
MF membranes. Periodic acid cleaning will be required to dissolve this scale.  

Implementing carbon dioxide feed or pellet softening to the MF feed water would help reduce 
the natural calcium carbonate scaling of the Pall system and minimize the acid CIP and EFM 
cleanings. 

4.3 Fouling from Scale Precipitation during High pH EFMC 
High pH cleanings, using sodium hypochlorite or sodium hydroxide, are used to remove organic 
foulants from the membrane surface. Additional calcium carbonate fouling of the membranes is 
likely occurring during the high pH, hypochlorite EFMC.  

The make up water for the EFMC is filtered water that still contains high levels of hardness and 
alkalinity. When this water is used to prepare a high pH cleaning solution, the calcium and 
magnesium hardness in the water will precipitate and produce solids in the cleaning solution. 
The plant staff has observed these suspended solids in the high pH cleaning solution. 

When this cleaning solution with the calcium and magnesium precipitates is circulated through 
the membrane system, the solids can deposit on the membrane surfaces creating inorganic 
foulants. An acid cleaning is then required to remove the inorganic foulants from the membrane. 

Alternatives to minimize the fouling from scale precipitation due to the high pH EFMC include: 

 Softening the high pH EFMC water with a water softener system 

 Softening the high pH EFMC water with a package nanofiltration (NF) system 

 Possibly filtering the hardness precipitates from the cleaning solution before it is sent to 
the MF system 

4.3.1 Water Softener System 
Softening the make-up water for the high pH EFMC and CIP removes almost all of the calcium 
and magnesium ions. Therefore, calcium and magnesium precipitates do not form to any 
extreme degree and scaling in the MF system is minimized. Softening can be achieved with an 
automatic, sensed regeneration, dual softener system that requires little maintenance or 
operator action. The softener could be installed in the water supply pipeline for the EFMC and 
caustic CIP tanks. Softening is not required for low pH, acidic EFMC or CIP solutions. 
 
The automatic regenerating softeners typically use sodium chloride to regenerate the ion 
exchange resin and create a brine stream on regeneration that has relatively high levels of 
calcium, magnesium, sodium and chloride. This may be difficult to discharge at the Lopez WTP 
since there is not a sewer connection. 



 

Lopez WTP Evaluation Report 
0868001 Page 21 
G:\PW-Group\Admin\Jobs\08\0868001_SLO_Lopez\09-Reports\Final LWTP Eval Rpt - Rev 2.doc 

Another option is to use Potassium Chloride salts for regenerating the softeners. The brine 
stream on regeneration that has relatively high levels of calcium, magnesium, chloride and 
potassium. The reduced levels of sodium in the brine waste may make the waste easier to 
discharge since potassium is a more beneficial mineral to soil than sodium.  
 
Offsite regeneration is another option, where a softener system supplier will remove and replace 
the ion exchange cylinders and regenerate the resin at an offsite facility. 
 

4.3.2 Nanofiltration Softener System 
Softening of the makeup water for the EFMC and Caustic CIP tanks could also be done using 
an automated packaged nanofiltration (NF) system. The NF system removes hardness from the 
water through a spiral wound membrane process. The NF system could be designed to operate 
at a relatively low recovery to minimize or eliminate the feed chemicals required and to minimize 
the concentration of the concentrate stream. Because the NF is not adding to the mass of 
dissolved minerals to the water, the concentrate stream could be recycled through the plant to 
minimize waste generation. 
 
The NF softener could be installed in the water supply pipeline for the EFMC and caustic CIP 
tanks. Softening is not required for low pH, acidic EFMC or CIP solutions. 
 

4.3.3 EFMC Solution Filtering System 
Another potential approach to minimizing the hardness precipitates in the cleaning solution 
could be to install a small transfer pump and duplex cartridge filter system to remove a majority 
of the suspended hardness precipitates from the cleaning solution before it is sent to the MF 
system. 
 
The system would need to be manually operated since there is a potential to quickly plug the 
cartridge filter system while removing the solids. The duplex cartridge filter would permit an 
operator to replace a cartridge filter on one side while still filtering with the other side. There is 
the potential to use up a number of filters for each cleaning operation. The EFMC solution could 
be prepared in the EFMC tank and then filtered as it is transferred to the Caustic CIP tank. The 
operator could then filter it again by transferring the solution back to the EFMC tank. This would 
be a labor intensive process. 
 
Kennedy/Jenks recommends further investigation of the ion exchange or NF softener approach 
to address this issue as opposed to the EFMC filtering approach due to the potential labor effort. 
Furthermore, the duplex cartridge filters may not remove sufficient hardness precipitates to 
significantly reduce the number of acid EFMCs required for the MF system. 

4.4 Fouling from Organic Materials 
From the water quality data for approximately the first six months of operation, the source water 
total organic carbon (TOC) was moderately high in the range of 5.5 to 6 mg/l. The dissolved 
organic carbon (DOC) was only slightly less than the TOC. This shows that most of the organics 
are colloidal particulates less than 0.45 microns in size (the cutoff for the standard suspended 
solids test).  



 

Page 22 Lopez WTP Evaluation Report 
 0868001 

G:\PW-Group\Admin\Jobs\08\0868001_SLO_Lopez\09-Reports\Final LWTP Eval Rpt - Rev 2.doc 

The measured TOC for the combined influent water is higher than the raw water, in the range of 
6 to 9 mg/l with one measured value of 29 mg/l. This increase in influent TOC is probably due to 
influence from the recycled MF washwater and potentially some residual citric acid from an acid 
EFMC, in the case of the 29 mg/l TOC value.  

The Lopez WTP is dosing approximately 30 to 35 mg/l of Sumachlor, polyaluminum 
chlorohydrate coagulant to the DAF process. The coagulation and DAF are providing some 
minor reduction in TOC. After the DAF process, the measured TOC at the MF filter influent 
averaged 5.4 mg/l. This level of organics going into the MF filters is moderate and could be 
contributing to MF membrane organic fouling. 

Alternatives to reduce potential organic fouling of the membranes include: 

 Powdered activated carbon (PAC) addition to the raw water to adsorb a portion of the 
DOC in the source water.  

 Permanganate addition to pre-oxidize immediate oxidant demand and a portion of the 
DOC. This would reduce downstream oxidant demand and would help with: maintaining 
the chlorine dioxide residual (see Section 6); reducing disinfection byproducts, and may 
help to reduce MF organic fouling. 

 Treatment of the MF washwater with a clarifier type process to reduce the amount of 
solids and TOC recycled back into the main treatment process. 

4.5 Fouling from Potentially High Membrane Flux Rates 
In general, for a given water quality, the higher the flux rate of a membrane system, the more 
quickly the membrane system will foul and require cleaning. The membrane flux rate is the 
amount of flow that passes through a unit area of the membrane surface over a period of time. 
Flux is typically described in units of gallons of water per square foot of membrane area per 
day (gfd). 

The California Department of Public Health (CDPH) limits membrane flux rates based on the 
proven ability of the membrane system to achieve removal of pathogens. The CDPH maximum 
flux rate does not mean that the membrane system will operate at that high flux rate with a 
reasonable cleaning frequency. 

The Lopez WTP has five (5) low-pressure MF membrane skids made by Pall Corporation. Each 
skid has 58 membrane modules and spaces for 6 additional modules. Each membrane module 
(or element) has 538 ft2 of exterior membrane surface area (outside-in flow path). With 58 MF 
modules, each skid has 31,204 ft2 of membrane area. According to Lopez WTP staff, the design 
flux rate for the Lopez WTP was 55 gfd. Furthermore, the plant production is limited by permit to 
less than 7 MGD. 



 

 

Lopez WTP MF skid. Notice connections for 6 additional elements per skid at lower right. 

The design production for the Lopez WTP is 6 MGD. The average recovery of the MF system is 
94 percent, so the Lopez WTP MF system must operate at an average of 6.4 MGD to produce 
6 MGD of filtered water over a 24 hr period. The Pall design drawings show a maximum system 
production of 6.8 MGD (4,782 gpm gross production). This additional production could be to 
account for down time of the MF units for backwashing, EFMC and membrane integrity testing 
(MIT).  

Assuming a maximum system production of 6.8 MGD to produce 6 MGD over a 24 hr period, 
Table 6 below shows the flow and flux rate for each skid, depending on the number of skids in 
operation. 

 

 

 

 

Lopez WTP Evaluation Report 
0868001 Page 23 
G:\PW-Group\Admin\Jobs\08\0868001_SLO_Lopez\09-Reports\Final LWTP Eval Rpt - Rev 2.doc 



 

Page 24 Lopez WTP Evaluation Report 
 0868001 

G:\PW-Group\Admin\Jobs\08\0868001_SLO_Lopez\09-Reports\Final LWTP Eval Rpt - Rev 2.doc 

Table 6: Calculated Maximum MF System Instantaneous Flux Rates 

Number of Skids in 
Operation 

Capacity per skid in 
gpm to produce 6 
MGD, over 24 hrs 

Maximum Flux 
Rate, with 58 
modules, gfd 

Maximum Flux 
Rate, with 64 
modules, gfd 

5 skids 949 44 39 

4 skids 1,186 55 49 

3 skids 1,582 73 66 

Note: the instantaneous flow rate is 6.8 MGD to provide an average of 6 MGD over 24 hours  

The calculated instantaneous flux rate of 44 gfd with all five skids in operation appears to be 
reasonable flux based on other operating Pall systems, and is below the design flux rate of 
55 gfd. With four skids operating the plant can meet its production at the design instantaneous 
flux rate. However, where a flux of 40 to 50 gfd may provide acceptable performance and 
reasonable cleaning frequency for one water quality, the same flux can have unacceptable 
performance and excessive cleaning requirements for another water quality.  

Also, the practice of ramping up the flow rates of the operating skids when another skid goes 
into backwash, EFMC or membrane integrity testing (MIT), may contribute to membrane fouling 
if the flux rates are significantly increased. From plant operations data from November 2007, the 
plant production ranged from 4.0 to 5.8 MGD with an average plant flow rate of 5.3 MGD. 
Assuming that the MF filters were operating at higher rates to account for backwash and other 
down times, Table 7 shows the calculated system flux rates. 

Table 7: Calculated MF System Instantaneous Flux Rates for November 
2007 

Number of Skids in 
Operation 

Capacity per skid in 
gpm to produce 5.3 
MGD in 24 hrs 

Calculated Flux 
Rate, with 58 
modules, gfd 

5 skids 838 38 

4 skids 1048 48 

3 skids 1,397 64 

 

The Lopez WTP Membrane System Rack Data Report for the month of November 2007 shows 
the daily maximum membrane flux rates for each rack or skid. The maximum flux rates range 
from 60 gfd up to over 90 gfd. The flux rates of approximately 60 gfd could be when three skids 
were ramped up to maintain the plant production flow, however, in our opinion, the flux rates of 
over 60 gfd and up to 90 gfd are excessive and need to be addressed.  



 

Lopez WTP Evaluation Report 
0868001 Page 25 
G:\PW-Group\Admin\Jobs\08\0868001_SLO_Lopez\09-Reports\Final LWTP Eval Rpt - Rev 2.doc 

During Kennedy/Jenks’ site visit, we discussed these apparently high flux rates with the plant 
operators and with a representative from Pall, Mr. Lucas Albrecht. Potential causes of the high 
flux are: 

 Initially, the MF skid influent control valve was positioned too far open during unit startup 
following a backwash or EFMC. The clean membrane would operate at a high flux rate 
until the control valve could act to properly modulate the influent flow rate. 
Kennedy/Jenks understands that Plant and Pall staff are working to correct this so that 
the valve is pre-positioned at an initial position to limit the high flux rates on re-start after 
a backwash or EFMC. 

 The MF skid influent flow meter is used to calculate the membrane filtered water flow 
(there is no filtered water flow meter on the skid), and therefore, the membrane flux rate. 
The calculation of the membrane flux may be incorrect for short periods of time when the 
membrane system transitions from backwashing to filtration. During these times, water is 
flowing through the flow meter and going to both waste and through the membrane.  

Kennedy/Jenks recommends that Pall investigate the apparent high flux rates through the 
membranes. These reported high fluxes, if correct, could be contributing to more rapid fouling. If 
the reported flux rates are not correct, Pall should correct the flux calculation program.  

Discussions with Lopez WTP staff in June 2008, indicate that pre-positioning of the MF skid 
influent control valve and programming modifications have helped to address this issue. 

4.6 Recommendations 
Kennedy/Jenks recommends:  

1. Softening of the EFCM and CIP make-up water with a package NF system. 

2. Confirm and correct the apparent high flux rates through the membranes. 

3. Consider adding the additional six (6) membrane modules to each membrane rack to 
reduce the flux rate and help reduce the rate of fouling. 

4. Acid addition with CO2 to reduce pH and minimize the natural scaling in the MF system 
and ancillary equipment.



 



 
Section 5: Excessive Spent Cleaning Solutions 

5.1 Background 
The treatment residuals from the Lopez WTP DAF process are sent to two (2) solids drying 
beds with under-drains at the Lopez WTP site. The water percolates through the drying beds 
and is discharged to a water course that connects to the spillway of the Lopez Reservoir. This is 